
City of Jackson WWTP 
 

General Information 
County: Jackson     
Counties Served: Jackson 

 
Type of System: 

Public: X       
Private:  

 
Year Established: 1954 

    
Year of Upgrades: 1983 

 
EPA District: Southeast 

      
Treatment Plant Type: Primary Clarifiers, Trickling Filters, Active Sludge, Sand Filters, Extended 

Aeration, Oxidation Ditches, Drying Beds 
 

Class of Operator License needed: Class 4  
 

Problems with the system: 200% over design 
 
NPDES Authorization Discharge Expiration Date: working on new one 

 
Issued EPA Violations: Yes  

If Yes, Define: Suspended solids, BOD 
 

Miscellaneous Info:  
 
Map of Service area at OVRDC:  

 
Contact Information: 

Jackson Sewage Treatment Plant 
145 Broadway Street, Jackson, OH  45640 
℡ 740-286-1137 
�  740-286-5987 

 
 

 

 

 



City of Jackson WWTP 
 

 

System Data 
Number of Customers or Service Connections: 3,029  

Residential: 2,570  
Commercial: 452        

Industrial: 7      
Other: 0 

 
Linear Feet of Collection Line: 250,000  

 
WWTP Capacity (GPD) 

Average Daily Flow: 2.3 MGD   
Peak Daily Flow (GPD): 2.8 MGD 

 
 
 

 

 

 

 

 

 

Financial Information 
Monthly Residential Rates: $57.22/7,500 gallons 

 
Monthly Commercial Rates: Same 

 
If municipality, rate for outside of the municipality: N/A 

 
Estimated Residential monthly bill based on 

4,500 gallons:  $19.45 
7,756 gallons: $63.00 

 
Scheduled rate increases: Yes      

When: Every July 
How much: .27 per 1,000 gallons  

       
Tap fee: $450.00 if city does work, $250.00 if customer does work 

 
 



City of Wellston WWTP 
 

General Information 
County: Jackson     
Counties Served: Jackson 

 
Type of System: 

Public: X       
Private:  

 
Year Established: 1992 

    
Year of Upgrades: N/A 

 
EPA District: Southeast 

      
Treatment Plant Type: Post Air Tank, Activated Sludge, U.V. Disinfectant System 

 
Class of Operator License needed: Class 3  

 
Problems with the system: I&I, Need new tank 
 
NPDES Authorization Discharge Expiration Date: N/A 

 
Issued EPA Violations: Yes  

If Yes, Define: Consent decree for I&I 
 

Miscellaneous Info:  
 
Map of Service area at OVRDC:  

 
Contact Information: 

Wellston Wastewater Treatment Plant 
South Rhodes Avenue, Wellston, OH  45692 
℡ 740-384-5447 
�  740-384-2026 

 
 

 

 

 



City of Wellston WWTP 
 

 

System Data 
Number of Customers or Service Connections: 2,120  

Residential: 1,939  
Commercial: 177        

Industrial: 4      
Other: 0 

 
Linear Feet of Collection Line: 153,000  

 
WWTP Capacity (GPD) 

Average Daily Flow:    
Peak Daily Flow (GPD):  

 
 
 

 

 

 

 

 

 

Financial Information 
Monthly Residential Rates: N/A 

 
Monthly Commercial Rates: Same 

 
If municipality, rate for outside of the municipality: N/A 

 
Estimated Residential monthly bill based on 

4,500 gallons:  $36.65 
7,756 gallons: $58.47 

 
Scheduled rate increases: No      

When:  
How much:   

       
Tap fee: $400.00 

 
 



Green Acres Subdivision WWTP 
 

General Information 
County: Jackson     
Counties Served: Jackson 

 
Type of System: 

Public: X       
Private:  

 
Year Established: 1976 

    
Year of Upgrades: N/A 

 
EPA District: Southeast 

      
Treatment Plant Type: Surface Sand Filters, Advanced Chlorination 

 
Class of Operator License needed: N/A  

 
Problems with the system: Sludge not settling, I&I 
 
NPDES Authorization Discharge Expiration Date: 2000 

 
Issued EPA Violations: No  

If Yes, Define:  
 

Miscellaneous Info:  
 
Map of Service area at OVRDC:  

 
Contact Information: 

Jackson Planning Commission 
200 Main Street, Jackson, OH  45640 
℡ 740-286-5630 
�  740-286-7226 

 
 

 

 

 



Green Acres Subdivision WWTP 
 

 

System Data 
Number of Customers or Service Connections: 47  

Residential: 46  
Commercial: 0        

Industrial: 0      
Other: 1 

 
Linear Feet of Collection Line: 4,500  

 
WWTP Capacity (GPD) 

Average Daily Flow: N/A   
Peak Daily Flow (GPD): N/A 

 
 
 

 

 

 

 

 

 

Financial Information 
Monthly Residential Rates: N/A 

 
Monthly Commercial Rates: N/A 

 
If municipality, rate for outside of the municipality: N/A 

 
Estimated Residential monthly bill based on 

4,500 gallons:  N/A 
7,756 gallons: N/A 

 
Scheduled rate increases: N/A      

When: N/A 
How much: N/A  

       
Tap fee: N/A 

 
 



Village of Coalton WWTP 
 

General Information 
County: Jackson     
Counties Served: Jackson 

 
Type of System: 

Public:        
Private:  

 
Year Established: N/A 

    
Year of Upgrades: N/A 

 
EPA District: Southeast 

      
Treatment Plant Type: N/A 

 
Class of Operator License needed: N/A  

 
Problems with the system: N/A 
 
NPDES Authorization Discharge Expiration Date: N/A 

 
Issued EPA Violations: No  

If Yes, Define:  
 

Miscellaneous Info: did not respond 
 
Map of Service area at OVRDC: N/A 

 
Contact Information: 

Coalton Wastewater Treatment Plant 
P.O. Box 98, Coalton, OH  45621 
℡ 740-286-6986 or 682-6301 
�  N/A 

 
 

 

 

 



Village of Coalton WWTP 
 

 

System Data 
Number of Customers or Service Connections: N/A  

Residential: N/A  
Commercial: N/A        

Industrial: N/A      
Other: N/A 

 
Linear Feet of Collection Line: N/A  

 
WWTP Capacity (GPD) 

Average Daily Flow: N/A   
Peak Daily Flow (GPD): N/A 

 
 
 

 

 

 

 

 

 

Financial Information 
Monthly Residential Rates: N/A 

 
Monthly Commercial Rates: N/A 

 
If municipality, rate for outside of the municipality: N/A 

 
Estimated Residential monthly bill based on 

4,500 gallons:  N/A 
7,756 gallons: N/A 

 
Scheduled rate increases: N/A      

When: N/A 
How much: N/A  

       
Tap fee: N/A 

 
 



Village of Oak Hill WWTP 
 

General Information 
County: Jackson     
Counties Served: Jackson 

 
Type of System: 

Public: X       
Private:  

 
Year Established: N/A 

    
Year of Upgrades: N/A 

 
EPA District: Southeast 

      
Treatment Plant Type: N/A 

 
Class of Operator License needed: N/A  

 
Problems with the system: N/A 
 
NPDES Authorization Discharge Expiration Date: N/A 

 
Issued EPA Violations: No  

If Yes, Define:  
 

Miscellaneous Info: did not respond 
 
Map of Service area at OVRDC:  

 
Contact Information: 

Village of Oak Hill 
306 North Front Street, Oak Hill, OH  45656 
℡ 740-682-6301 
�  740-682-7195 

 
 

 

 

 



Village of Oak Hill WWTP 
 

 

System Data 
Number of Customers or Service Connections: N/A  

Residential: N/A  
Commercial: N/A        

Industrial: N/A      
Other: N/A 

 
Linear Feet of Collection Line: N/A  

 
WWTP Capacity (GPD) 

Average Daily Flow: N/A   
Peak Daily Flow (GPD): N/A 

 
 
 

 

 

 

 

 

 

Financial Information 
Monthly Residential Rates: N/A 

 
Monthly Commercial Rates: N/A 

 
If municipality, rate for outside of the municipality: N/A 

 
Estimated Residential monthly bill based on 

4,500 gallons:  N/A 
7,756 gallons: N/A 

 
Scheduled rate increases: N/A      

When: N/A 
How much: N/A  

       
Tap fee: N/A 

 
 

 


